
www.ohiowea.org                                                                                                                                                     1

u l l e t i nu l l e t i n

Ohio Water Environment Association 

u ckeyeuckeye
 

Volume 92:4 | Issue 4 2020

BB

www.ohiowea.org 

READ ABOUT COVID-19 READ ABOUT COVID-19 
TESTING IN PATASKALA & TESTING IN PATASKALA & 

OTHER OHIO COMMUNITIESOTHER OHIO COMMUNITIES
pg. 14-23

WEA
OHIO WATER ENVIRONMENT ASSOCIATION
EDUCATION. PRESERVATION. DEDICATED TO YOUR WATER ENVIRONMENT.



2                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2020
[...]
removals require money to prepare studies like historical 

assessments, hydrologic models, and wetland studies. 

These things often need to be at the front end of a project 

before funding is available. This can be a real obstacle to 

the project. Earlier we mentioned a SEP as a possible way 

of providing funds for restoration often in lieu of a penalty 

in enforcement cases. Well as luck would have it such an 

opportunity had arisen. US EPA had contacted Ohio EPA 

with the need to find a project for over $100,000. They 

needed an answer that afternoon. Not a lot of time for 

planning. By chance Friends of the Crooked River had been 

working with Ohio EPA on a grant for conducting some of 

this initial work. The grant application was not successful 

but a partnership had been forged. Without hesitation 

I volunteered the Friends to receive the SEP (a unique 

occurrence) and begin this journey. Later on the Friends 

also received additional funding for removal of the dam by 

way of another SEP. We also were able to procure operation 

Picture 2 – Initial removal activities on May 21, 2020. Photo by Ashley Kouri



www.ohiowea.org                                                                                                                                                     33

Watershed

and maintenance services by way of yet another SEP. It is 

now 2019 and we are a long way from 2002, project costs 

have increased, our funds will not be adequate to cover all 

costs. Remember the Cuyahoga AOC mentioned earlier? 

Funding for activities and projects is also provided by the 

US EPA’s Great Lakes National Program Office, another 

partner interested in restoration of the Cuyahoga River. 

Funding has been secured. Is this complicated? You bet! 

Funds from US EPA are locally managed by the Northeast 

Ohio Four County Planning Organization (NEFCO) before 

being passed on to the Friends for project implementation. 

All of this is held together by Friends of the Crooked River, 

a citizen based group of volunteers now involved in project 

review, contract negotiation, and project management. My 

appreciation for the efforts of the Friends and what they 

have done, lest I say endured, is immeasurable.

We have a project, we now have a design build contractor, 

we have funding so let’s go. Wait one second, how about 

inserting a global health pandemic at the beginning of 

actual field mobilization. Just another challenge capably 

worked through by a now larger group of partners. And 

then on May 21, 2020 the demolition began (see picture 2). 

Almost 20 years of planning, over 30 years of hoping and 

the Cuyahoga River is free-flowing once again. Along our 

journey we also removed remnants of the original Pinery 

Narrows Dam (yet another cool story unto itself).

Many would step back and enjoy the moment but not 

these partners. Work on a screw pump which will provide 

Picture 3 – Enjoying the river



34                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2020

water to the canal, now that the dam is gone and 

gravity feed is no longer an option is ongoing. 

The pump will be fabricated over the winter 

and installed in 2021. While this project may 

come to a close, recovery for the river flows on. 

It is anticipated that biological communities will 

match those found downstream demonstrating 

exceptional quality. Recreation is now occurring 

with canoes and kayaks able to safely pass 

through what used to be a hazard. Connection 

to the river (see picture 3) is now restored for 

this section, folks will now be able to experience 

a free flowing river. In addition to this project the 

National Park and Army Corps of Engineers will 

work to stabilize and restore habitat upstream in 

the former dam pool.

While data and information drove the process, 

its success was ultimately based on partnerships 

and relationships. Working together through 

sometimes challenging situations has ended in 

a project all can be proud of. When completed 

in 2021 we can all sit down and now enjoy the 

moment as well as share lessons learned. This 

wonderful ending and new beginning started 

way before this aging writer was able to get 

involved, a thanks to Bob, Steve, Kelvin, and Meg 

for guidance and inspiration among many other 

now retired colleagues. This project team has 

worked to achieve something greater than all 

of us, thank you all. And to Elaine, Harold, and 

members of Friends of the Crooked River I give 

my respect and gratitude. One more dam to go 

and I can finally retire!

Stay healthy and safe my friends. 

Watershed

Learn more at burgessniple.com 

It’s in the design.  
Our wet weather treatment solutions 

help clients address capacity and 
water quality challenges.

Columbus, Ohio

Southerly Wastewater Treatment Plant
Chemically Enhanced Primary Treatment (CEPT)

in



www.ohiowea.org                                                                                                                                                     35

Are you tired of “conventional” 
Design/Bid/Build where:
• You have no control over who your contractor is and have to use the low bidder

• Your contractor continually tells you what should have been included in the design and how much it would have saved

• There are too many change orders and your project does not get finished on time

• You are on the edge of your seat on bid day hoping that the cost of your project comes in within your budget

Are you aware that you have other options?
• Construction Management at Risk (CMAR) lets you select a contractor during the design phase

• Ohio Revised Code (ORC) approved procurement method since 2010

• The CMAR process and Peterson Construction can do the following for your project: 

• Save significant costs and ensure that construction dollars are spent efficiently

• Provide accurate pricing that can be used to make better design decisions 

• Allow for a more collaborative process between all parties and a much smoother running project

• Encourage more involvement and project “buy in” from plant staff

• Embedded contingency eliminates change orders

Call Peterson Construction Company today 
to discuss your next project!

rknapke@petersonconstructionco.com   •   419-941-2233   •   18817 State Route 501 North, Wapakoneta, OH 45895

WWW.PETERSONCONSTRUCTIONCO.COM

Learn more at burgessniple.com 

It’s in the design.  
Our wet weather treatment solutions 

help clients address capacity and 
water quality challenges.

Columbus, Ohio

Southerly Wastewater Treatment Plant
Chemically Enhanced Primary Treatment (CEPT)

in



36                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2020

D
arbydale W

astewater Treatment Plant following completion of 2018 expansion and im
pro

ve
m

en
ts

.

Plant Profile

Franklin County Sanitary Engineering 
Department Darbydale Wastewater 

Treatment Plant
by Ryan Stowe, Franklin County Sanitary Engineering Department  

and Cody Allison, Arcadis

The Darbydale Wastewater 

Treatment plant is located 

in the southwest corner 

of Franklin County 

along London 

G r o v e p o r t 

Road east of 

D a r b y d a l e . 

The WWTP 

was originally 

constructed in 

2005 to serve 

the Community 

of Darbydale and 

several outlying 

mobile home parks. It is 

owned and operated by the 

Franklin County Sanitary Engineering 

Department. The original design provided for an 

average daily flow (ADF) capacity of 0.30 million gallons 

per day (MGD) and a peak hourly flow (PHF) capacity of 

1.2 MGD.  

Since construction of the original plant, flows from the 

Timberlake subdivision and the Village of Harrisburg have 

been added, which increased the base flow and loadings 

beyond the original design intent.  In addition, the Pleasant 

Acres and Oak Hills mobile home parks as well as the 

Oakhurst Knolls subdivision, which were not originally 

connected to the system, were planned for tie-in to 

resolve existing operation and maintenance issues at their 

respective packaged treatment plants.  These conditions 

necessitated an increase in capacity to an ADF of 0.45 

MGD and a PHF of 1.44 MGD to ensure that the NPDES  

Permit effluent requirements were 

consistently and reliably 

met.  Construction of 

improvements to 

increase capacity 

were completed 

and placed 

into service in 

2018.

The plant 

includes               

preliminary 

treatment, 

secondary treatment, 

disinfection,  

and solids storage facilities.  

Preliminary treatment is provided 

by two center flow band type screens.  A flow 

diversion structure was included to limit peak flows to 

secondary treatment to 1.44 MGD.  Flows in excess of 1.44 

MGD are diverted to a 115,000 gallon equalization tank.  

Secondary treatment is provided utilizing two vertical loop 

type reactors (VLR) and three 30 ft diameter final clarifiers. 

Phosphorous removal is achieved through chemical 

addition.  Final disinfection is provided by ultraviolet light 

disinfection equipment and post aeration is provided by 

way of several cascade aeration steps.  Effluent from the 

treatment plant is discharged into an unnamed tributary 

of the Big Darby Creek, which is a scenic waterway and 

important habitat for biodiversity in Ohio.  Solids from 

the activated sludge process are stored on site in liquid 

form and are hauled to off site facilities for dewatering and 

ultimate disposal.



www.ohiowea.org                                                                                                                                                     37

Plant Profile

Preliminary Treatment
The Darbydale WWTP provides preliminary treatment 

for all wastewater received from the collection system. The 

preliminary treatment building houses two 12-inch wide 

center flow band type screens.  Each screen is provided 

with 3 mm perforations to filter out debris from the raw 

influent.  All captured materials are then sent to an integral 

screw type washing compactor that discharges to a hand 

cart for transport to a screenings container. Grit removal is 

not provided.  However, provisions were included to add 

grit removal in the future.  

Following the influent screening process, flow is 

conveyed to the Aeration Splitter Box. The Aeration Spitter 

Box includes several functions including the diversion of 

peak flows to equalization, flow monitoring to secondary 

treatment and flow splitting to the vertical loop reactors.  

As flow enters the splitter box, it passes over a downward 

opening weir gate.  Flows in excess of 1.44 MGD back up 

and overflow a fixed weir and are conveyed to equalization.  

Flows less than 1.44 MGD overflow the downward opening 

weir gate and are conveyed through a 9-inch Parshall 

flume for measuring of flow to secondary treatment. From 

the Parshall flume, flow is conveyed to an aeration influent 

flow splitting chamber with three 12x36-inch downward 

opening weir gates. Two of these gates are used to split flow 

to the vertical loop reactors. The third gate directs flow to a 

sludge storage/flow equalization tank. This gate is normally 

closed and is intended for future conversion of the tank to 

a third vertical loop reactor. After flow passes over the two 

downward opening weir gates, it is conveyed directly to 

the vertical loop reactors. Return Activated Sludge (RAS) 

is discharged and mixed with flow conveyed to the Vertical 

Loop Reactors downstream of the weir gates.  RAS flow 

split between the two vertical loop reactors is controlled by 

a 6-inch motorized plug valve.

Flow Equalization 
The Equalization Basin provides for storage of 

approximately 115,000 gallons of influent flow.  The basin is 

mixed with coarse bubble diffuser equipment consisting of 

stainless steel diffuser elements.  Air for mixing is supplied 

by a 30 Hp rotary lobe type blower.  Discharge piping is 

valved to allow the blower to serve a standby duty for the 

vertical loop reactors or sludge holding tank.  A venturi-

type air flow meter and a motorized flow control valve are 

provided to control the air flow rate to the Equalization 

Basin.

Flow from the Equalization Basin is returned to the 

Aeration Splitter Box through the Equalization Lift 

Station. The Equalization Lift Station includes two wet-pit 

submersible pumps (1 duty and 1 standby).  Each pump 

is rated for 450 gpm and is driven by a 20 Hp motor and 

variable frequency drive (VFD).  The VFD’s are used to 

control the rate of flow returned to the Aeration Splitter 

Box and to avoid overloading secondary treatment.

Hydro-Dyne center flow band type screens with 
integral screw type washer compactors.

Aeration Splitter Box



38                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2020

Plant Profile

Aeration
Screened Influent flow and RAS flow is conveyed to the 

vertical loop reactors (VLRs), which utilize an extended 

aeration, activated sludge process to treat the influent 

wastewater.  VLRs are similar to oxidation ditches that have 

been flipped on their sides.  The reactors include upper and 

lower treatment zones separated by a horizontal baffle.  

BOD and NH3-N removal is accomplished in the VLRs by 

the bacteria present in the mixed liquor retained within the 

reactors.

There are two VLRs. Each tank has a volume of 

approximately 115,000 gallons. At the design flow rate of 

0.45 MGD, the reactors provide a hydraulic retention time 

of approximately 12 hours.  Typical operation maintains 

a mixed liquor suspended solids concentration (MLSS) 

of 4,200 mg/l and a sludge age of 16 days with an organic 

loading rate of 17.4 lbs/d/1000 ft3, which is sufficient to 

achieve full nitrification during the coldest winter months. 

The plant typically operates the VLRs in parallel.  However, 

flexibility was provided to run the reactors in series.  In a 

series configuration, the first reactor can be operated as an 

anoxic zone in order to prevent the growth of filamentous 

bacteria and improve MLSS settleability as well as to 

provide some simultaneous nitrification-denitrification.

In order to sustain biological activity in the tanks, oxygen 

must be provided to the microorganisms for respiration.  

Therefore, each VLR is equipped with a surface disc 

aerator that sits along the top of the reactors.  The rotating 

discs create turbulence and entrain air at the air-liquid 

interface.  The disc aerators also provide mixing energy 

in order to retain the mixed liquor solids in suspension.  

Each mixer is provided with a 10 Hp variable speed motor 

to control the oxygen transfer rate.  In addition, coarse 

bubble diffusers are provided in the lower treatment zone 

to provide additional aeration and mixing to mitigate solids 

deposition.  Air for the coarse bubble diffusers is supplied 

by rotary lobe blowers.   There are two blowers. Each blower 

has a capacity of 323 scfm at 7.3 psig and is provided with a 

20 Hp variable speed motor.

A dissolved oxygen (DO) control system was provided 

to control the oxygen delivered to each VLR.  A DO probe 

and oxygen reduction potential (ORP) probe are provided 

in each reactor and report back to the DO control panel.  

Based on setpoints input into the control panel, the disc 

aerator and rotary lobe blower speeds are controlled to 

maintain the DO and ORP levels in the reactors as required 

to maintain the setpoints input into the control panel.   

Evoqua vertical loop reactors with surface disc aerators 